

NORTHEAST TEXTILES
1750 Hwy 321 N
Clover, SC 29710

July 7, 2005

IDENTIFICATION SUBMITTED BY CLIENT

STYLE : HEATHER GLEN

FIRE RESISTANCE NFPA 701 - Test #1

EVALUATION OF TEST RESULTS

The fabric submitted for testing **DOES** pass the flame resistance requirements when tested, as received, in accordance with procedures outlined in the National Fire Protection Association Standard 701. The fabric was tested in the original state only. The procedure does include testing after exposure (e.g. laundering, drycleaning, leaching or weathering) outlined in Chapter 13 of the NFPA Standard 701. The client may wish to take this into consideration.

**IF YOU NEED ASSISTANCE IN INTERPRETING THESE TESTS RESULTS
OR IF YOU HAVE ANY QUESTIONS, PLEASE FEEL FREE TO CALL:
CUSTOMER SERVICE DEPT.**

Test
Reference
DK

INTERTEK LABTEST


Sanjeev Gandhi
Lab Manager - Flammability